MOROS.

®
Alternator Mount Kit

P/N 63842

PARTS LIST
1)  Alternator Bracket 6) Bolt 3/8” x 6”
2)  Steel Standoff (5.07”) 7) Bolt 5/16” x 3/4”
3) Steel Standoff (2.587) 8) Washer 5/16”I1D
4)  Steel Standoff (1.85”) 9) Washer 3/8”ID
5) Bolt7/16” x 6” 10) Washer 7/16”1D

INSTALLATION

This kit is designed for drag racing and street applications using Moroso Electric Water Pump,
Part Number 63555 or Moroso Electric Water Pump Drive kit Part Number 63750.

Note: This kit must be used with Moroso Alternator Drive Kit, Part Number 63843

Note: We recommend using Loctite or similar product on the bolt threads.

Note: This kit does not work with Moroso Electric Water Pump, Part Number 63539

to cylinder head

to water pump

(left side of engine)

For Technical Assistance, Call Moroso’s Tech Line at
(203) 458-0542, 458-0546 8:30am — 5:00pm Eastern Time

MOROSO PERFORMANCE PRODUCTS, INC
80 CARTER DR e GUILFORD, CT 06437
Phone: (203) 453-6571 e Fax: (203) 453-6906

§§2V;1§4 VisitUs Atwww.moroso.com 63842INST



